
319-0800 

319-0800 
,- "- = ~ 
~ ~~ , 500'_ , HtLlSlNQ, lO¥lER 
2 702>0 , ASSEMBLY. LI'PER HWsar.G , HI1JSING, LPPER , BEARING-TRUNHION JOURNAL 
3 _.". , SEAL-UP 
4 """". , RING-WE RETANNG • 20030>, , RlNG-R[JAlNHG • 2OOJ04.> , BEARNG-stlAFT BAlL • .0 •• " 1 BEARING-TtfWST JOX52X1J • """"'7 

, SWAStPlATE-VARlAII...E 

" 70331 , BLOCI<-C)1..N)fR ASS'Y. , BLOCI(-CYUNDER 

• PISTON • PISTON SPRING 
5 PlSla-l SPRING WASHER 

" 2003005 , ARt.!-lRUNNION ,. 900800o-012t1 , SEAL-UP 
17 2000015 , GUIDE-SLOT 

" 50449 1 SHAFT -I,WTOR 

" 50552 , BEARING-THRUST 42)(88)(111 
23 70082. , BLOCI<-CYUNDER (hAOTOR) ASSY , ILOCI<-CYUNDER 

7 "'TON 7 PlSTQII SPRING 
7 PISTIllI SPRING WASHER 

24 4!5074 , SEAL-LP 10X25)(7 

" 200J5~ , ACllJATOR--8'r'PASS 

" 70250 , KIT, CENlER SECllON , PlAlE,. B"r'PASS 
2 0-£0( PlUG ASSOIII...Y , CEJfTER SECllOH , au BEARING 
3 90lT~2. X 2.S , BUSH 1.02 X 1.1 X .07 

27 40075 , SEAL-LP 28X42X8 

" 
...., , RlNG-RETAlNNG 

" 44072 Z WASHER-26XJ5X1 
30 7OB8O , KIT. IJYPASS PlAlE 
34 .. - 1 OL fLTER ELDENT 

" "'70 , ARM-BYPASS 
36 44870 , RlNG-RETAlNNG 

" 2J710 , ARM-ACllJATJlG 
J8 ... ., , PlN-ACTUATNG 
30 .50318 , 8OI.1-5/16-1B X 1-3/4 
40 50317 , NUT-I£)( LOCI( 5/16-24 UN":: 

141-SEALANT 
142-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

- -~ ,-~ 

ro'~ 

43 44'''' .. ""'" 

" SO'52 ., ~O78 

" SO'OS 
51 SODHI •• 4487e .. !KlOD2 

" "'04 
" 50281 

U 50018 ,.,n .. 30"" OJ 70132 

.. """ .. 30'04 .. 50132 .. 44121 ., .... , 
" 200>014 
OJ 2OOJ017 
113 701" 

"' 70110 

,,, 302'" 
'34 +4142 
135 "'01 
130 50431 , .. ",., ,., 

'"'' ,n 
15' 70.]12 ,,, 50416 

= , 
4 
2 
3 , , 
2 , , 
2 
4 , 
1 
2 
1 , , , , 

Z1 , , 
:2 , , , , , , , , 
:2 , 
:2 
Z 
:2 
4 , , , , , , , , , , , , , , 

81~ , 
1 

P.I of 2. 7Q2aJ,-PS 

-
~~~~T"lm I<IT 

ROro'H'RNCE 
WA9iER-7/18 x 7/11 X .coo 
DFfERENTlAL ASSEt.IBlY 
GEAR-UFF. 50T 
OFF. 00'0<R 
GEAR-1IE'o'EL 1ST 
GEAR-PlANET HIT 
JAW NUT 
Ba...T- 1/4-20 )( 1.38 
AXLE SHAFT, RH 
AXLE SHAFT, LH 
BEARING, Bt...OCK 
SHAfT 
WASHER-3/4 X 1.5 )( .OJ 
SEAL- .75 X 1.25 X .250 
SHAFT-INPUT 
BOLT, 3/8-24 X 2.0 
BCLT- 1/4-20 X 1.J8 
PIN- .5 00 X .43 10 X .750 
ARM-CONTROL 
PUCK-DAMPENER 
SET SCREW 
SPRING 
5/18-24 STUD 
JACK SHAFT/PINION GEAR ASSEWBLY 
2JTGEAR 
lOT ptjlQN 
JACIC SHAFT 
CAPSCREW 6111 X 20 LC 
WA91ER 7/16 X 1 X • .5 

"""" SHAfT 
CAPSCREW 5W X 20 LC 

~~::'X 1 X . .5 

SEAL. UP .75 X 1.00 .158 
SPInHG, Bl.OOC 
WASHER, BLOCK MlUST 
CAP-VENT ASSOIBL Y 
CAP-POPPET VALVE 
PLASliC \Dll 
FlTTIIIG-O RING ASSEloIlLY 
G-Rm 
PLASliC HOSE F1~ 
SPACER 
CASTlE NUl, .5/16-24 
CanER PIN 
COMPRESSION SPRING 
NUT,HEX 5/16-18 
SEALANT 
20W-SO OIL 
SEAL KIT 
GREASE 

• 


